

Test Report

| | | |
|--|-----------------------|----------------------|
| Customer: M/s. Max Crete Ltd Factory: Jagir Meghshimul ,City:Jagir ,1800 | Report No.: | TRC-11272-1-4 |
| | Report Date: | 14-09-2023 |
| | Customer Ref. No.: | Mail |
| | Ref. Date | 09-08-2023 |
| | Sample Received Date: | 21-08-2023 |
| | Date Of Completion: | 05-09-2023 |

Samples drawn by Customer

Sample Description: Material: AAC Blocks; Size: 600mm x 200mm x 120mm; Qty: 10 No's

Discipline : Mechanical, Group : BUILDING, INFRASTRUCTURE & CONSTRUCTION MATERIALS

BLOCK DRYING SHRINKAGE TEST

Test Method : IS 6441(Part-2):1972(Reaff.2022)

Verified By: K. SABARI

Tested on : 22-08-2023 to 04-09-2023

| Test Parameters | Result |
|-----------------------------------|--------|
| Drying Shrinkage (%) – Specimen 1 | 0.011 |
| Drying Shrinkage (%) – Specimen 2 | 0.008 |
| Drying Shrinkage (%) – Specimen 3 | 0.009 |
| Average Drying Shrinkage (%) | 0.01 |

For MICROLAB



S. Manoj Kumar
Head, Civil Department

Authorized Signatory

----- **End of Test Report** -----

NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7 days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.



Test Report

| | | |
|--|-----------------------|----------------------|
| Customer: M/s. Max Crete Ltd Factory: Jagir Meghshimul ,City:Jagir ,1800 | Report No.: | TRC-11272-1-5 |
| | Report Date: | 14-09-2023 |
| | Customer Ref. No.: | Mail |
| | Ref. Date | 09-08-2023 |
| | Sample Received Date: | 21-08-2023 |
| | Date Of Completion: | 05-09-2023 |

Samples drawn by Customer

Sample Description: Material: AAC Blocks; Size: 600mm x 200mm x 120mm; Qty: 10 No's

Discipline : Mechanical, Group : BUILDING, INFRASTRUCTURE & CONSTRUCTION MATERIALS

BLOCK MOISTURE CONTENT TEST

Test Method : IS 6441(Part-1):1972(Reaff.2022)

Verified By: K. SABARI

Tested on : 05-09-2023

| Test Parameters | Result |
|-----------------------------------|--------|
| Moisture Content (%) – Specimen 1 | 9.1 |
| Moisture Content (%) – Specimen 2 | 10.0 |
| Moisture Content (%) – Specimen 3 | 11.2 |
| Average Moisture Content (%) | 10.1 |

For MICROLAB



S. Manoj Kumar
Head, Civil Department

Authorized Signatory

----- **End of Test Report** -----

